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 Sample Description 
 
 Ricevimento/Ordination date 24/11/2014  
 Descrizione del campione/Sample description ECO-PELLE  
 Articolo/Article PAVINTO  
 Data campionamento/Sampling date 24/11/2014  
 Campionato da/Sampling by Committente  
 Data inizio analisi/Beginning analysis date 02/12/2014  
 Data fine analisi/Ending analysis date 03/12/2014 

 
 Parameter description Um Value Method 
 
  giudizio TB117-A11@2013: 2013 

 
 Laboratory director 
 
 Date 03/12/2014 Dr. Renzo Padovan EurChem 

Pass 

Cigarette Test (California) 

- Laboratory acknowledge to analysis of asbesto for D.M. Health Care 7/7/97 and of  foods (DDRUPVV  11/2014) 
- Analytical dates above-stated refer only to the sample given to laboratory. 
- The partial reproduction of this Test report is forbidden. 
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Technical Bulletin 117 - 2013 

Sezione: 1 - prova del rivestimento 

Sorgente ignizione 
Tempo di Estinzione di 

fiamme ed incandescenze 
Dimensione del danno 

RISULTATI                   
(RESULTS) 

(Ignition source) (Extinction time to solder) (a char from the cigarette) (Passa/Fallisce) 
N° 

(min) (< 45 min) (< 45 mm) (Pass/ Fail) 

10 
1 sigaretta spenta 2 

volte 

25 25 Pass 

11 
2 sigaretta spenta 2 

volte 

20 24 Pass 

11 
3 sigaretta spenta 3 

volte 

20 35 Pass 

 

- Laboratory acknowledge to analysis of asbesto for D.M. Health Care 7/7/97 and of  foods (DDRUPVV  11/2014) 
- Analytical dates above-stated refer only to the sample given to laboratory. 
- The partial reproduction of this Test report is forbidden. 
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